
Interoffice Memorandum 

/ 

November 16, 2020 

TO: Mayor Jerry L. Demings 
-AND-
County Commissioners 

FROM: Raymond E. Hanson, P.E., Director 
Utilities Department 

SUBJECT: BCC Agenda Item - Consent Agenda 
December 1, 2020 BCC Meeting 
Florida Department of Environmental Protection v. Orange County Utilities 
Water Reclamation Division, OGC File No.: 20-1194 Consent Order 
Contact Person: Michael J. Hudkins, P. E., Manager 

Water Reclamation Division 
Utilities Department 
(407) 254-9685 

Under Chapter 403, Florida Statutes, and Title 62, Florida Administrative Code, the Florida 
Department of Environmental Protection (FDEP) has jurisdiction over the operation of the 
County's water reclamation system. Pursuant to that authority, FDEP has initiated this Consent 
Order to provide for payment of civil penalties for unauthorized discharges occurring in the 
Eastern Water Reclamation Facility (EWRF) wastewater collection, transmission, and treatment 
system during the period of August 2019 through May 2020. 

This Consent Order references three unauthorized discharges, often referred to as sanitary 
sewer overflows (SSOs), totaling 305,000 gallons of untreated domestic wastewater. A total of 
263,000 gallons of wastewater and impacted retained storm water were recovered from these· 
events. The Consent Order requires the County pay $6,907.50 in civil penalties and $250 for 
costs and expenses incurred for a total payment of $7,157.50. 

In lieu of making a cash payment of $6,907.50 in civil penalties, OCU proposed to offset this 
amount by implementing and completing a FDEP-approved Pollution Prevention (P2) project. 
The remaining $250 in administrative costs must be paid within 30 days of the effective date of 
the Consent Order. 

Orange County Attorney's Office staff has reviewed the Consent Order prepared by FDEP and 
has approved it as to form. Utilities Department staff has reviewed the Consent Order and 
recommends approval. 

Action Requested: Approval and execution of Florida Department of 
Environmental Protection v. Orange County Utilities Water 
Reclamation Division, OGC File No.: 20-1194 OCUD East 
WRF, No. FL0038849 Consent Order and authorization for the 
County Administrator to execute the Consent Order; approval 
of the R2 project to offset civil penalties; and authorization to 
pay costs and expenses in the amount of $250. 

District 4. 



OFFICE OF COMPTROLLER 

ORANGE 
COUNTY 

FLORIDA 

DATE: 

TO: 

FROM: 

December 1, 2020 

Michael J. Hudkins, Manager 
Water Reclamation Division, BCC 

Katie Smith, Deputy Clerk 'J.-1 £r K5 
Comptroller Clerk of BCC 

Phil Diamond, CPA 
County Comptroller as 
Clerk of the Board of County Commissioners 
201 South Rosalind Avenue 
Post Office Box 38 
Orlando, FL 32802 
Telephone: (407) 836-7300 
Fax: (407) 836-5359 

SUBJECT: Request for Execution of Documents, Utilities Department Consent Item 
1, Legislative File# 20-1689, December 1, 2020 

· Enclosed is the 20-1194 OCUD East WRF, No. FL0038849 Consent Order (2 originals) 
which was approved by the Board of County Commissioners (BCC) at its regular 
meeting held on December 1, 2020. 

Please forward the documents to all required parties for signature. 

Email copies of the .fully-executed documents to ClerkofBCC@occompt.com 
and copy terese.parsons@ocfl.net. Note: ClerkofBCC@occompt.com is used only 
for County staff submission of pending documents. 

Please include in cover memo or subject line identification of the documents by name, 
agenda item number, and date of BCC approval. Emailed copies must be in full-size 
PDF format. The documents will be processed and filed for the record upon receipt. 

If you are unable to return a copy of the fully-executed documents before January 1, 
2021, notify Katie Smith by email of the reason for the delay prior to that date. 

If you have any questions, please do not hesitate to call. 

ks:np 
Enclosures (2) 
di: Raymond Hanson, Director, Utilities Department, BCC [email] 

Chris Testerman, Deputy County Administrator, BCC [email] 
Luci Rowe, Executive Assistant, Utilities Department, BCC [email] 

r Terese Parsons, Executive Assistant, County Administrator's Office, BCC [email] 
Pending File 



BEFORE THE STATE OF FLORIDA 
DEPARTMENT OF ENVIRONMENTAL PROTECTION 

STATE OF FLORIDA DEPARTMENT ) 
OF ENVIRONMENTAL PROTECTION ) 

) 
V. ) 

) 
ORANGE COUNTY FLORIDA ) _______________ ) 

IN THE OFFICE OF THE 
CENTRAL DISTRICT 

OGC FILE NO. 20-1194 

CONSENT ORDER 

This Consent Order (" Order") is entered into between the State of Florida Department 

of Environmental Protection ("Department") and Orange County Florida, a charter county and 

political subdivision of the State of Florida ("Respondent") to reach settlement of certain 

matters at issue between the Department and Respondent. 

The Department finds and Respondent neither admits nor denies the following: 

1. The Department is the administrative agency of the State of Florida having the 

power and duty to protect Florida's air and water resources and to administer and enforce the 

provisions of Chapter 403, Florida Statutes ("F.S."), and the rules promulgated and authorized 

in Title 62, Florida Administrative Code ("F.A.C."). The Department has jurisdiction over the 

matters addressed in this Order. 

2. Respondent is a person within the meaning of Section 403.031(5), F.S. 

3. Respondent is the owner and is responsible for the operation of the Orange 

County Utilities Division Eastern Water Reclamation Facility and associated 

collection/ transmission system, a 24.0 million gallon a day ("MGD") annual average daily 

flow (" AADF") permitted capacity advanced wastewater treatment facility with Class I 

reliability, which includes odor control, mechanical influent screening, grit removal, activated 

sludge/ advanced wastewater treatment with nutrient removal, chemical feed facilities, 

secondary clarification, tertiary filtration, chlorination, thickening, and dewatering of biosolids 

with discharge to the following: a 10.0 MGD AADF permitted capacity wetland system ("R-

003"); the Big Econlockhatchee River, Class III fresh waters ("D-001"); a 2.5 MGD AADF 

APPROVED BY ORANGE  
COUNTY BOARD OF COUNTY 
COMMISSIONERS 

BCC Mtg. Date: December 1, 2020



DEP vs. Orange County Florida 
Consent Order, OGC No. 20-1194 
Page2 

permitted capacity rapid infiltration basin ("RIB") system ("R-001"); a 13.0 MGD AADF 

permitted capacity industrial reuse system at Curtis Stanton Energy Center ("R-002"); and a 

5.75 MGD AADF permitted capacity slow-rate public access reuse system ("R-004") 

("Facility"). The Facility is operated under Wastewater Permit No. FL0038849 ("Permit"), 

which was issued on March 24, 2020 and will expire on March 23, 2025. The Facility is located 

at 1621 South Alafaya Trail, Orlando, in Orange County, Florida ("Property"). Respondent 

owns the Property on which the Facility is located. The Facility's associated 

collection/ transmission system encompasses 159 square miles and includes 315 pump stations, 

256 miles of force main, 639 miles of gravity main, and 428 mile of reclaimed water lines. 

4. The Department finds and Respondent neither admits nor denies that the 

following violations occurred: 

a) On August 22, 2019, the Facility had an unauthorized discharge of 

approximately 275,000 gallons of untreated domestic wastewater in violation of Chapter 

403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number 

2019-4836. This discharge was timely reported to the State Watch Office and to the 

Department in accordance with public notification requirements of Chapter 403.077, F.S. 

Respondent reported that the discharge entered a roadway stormwater drainage system, 

which in turn discharges into an inaccessible area. Respondent reported that the majority of 

the discharge was absorbed into the ground and that access restrictions prevented recovery. 

b) On April 21, 2020, the Facility had an unauthorized discharge of 

approximately 20,000 gallons of untreated domestic wastewater in violation of Chapter 

403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number 

2020-2087. This discharge was timely reported to the State Watch Office and to the 

Department in accordance with the public notification requireinents of section 403.077, Florida 

Statutes. Respondent reported that it was able to recover approximately 18,000 gallons of the 

untreated domestic wastewater discharge and 145,000 gallons of impacted retained 

storm water. 

DW/CO March 2020 



DEP vs. Orange County Florida 
Consent Order, OGC No. 20-1194 
Page3 

c) On May 8, 2020, the Facility had an unauthorized discharge of 

approximately 10,000 gallons of untreated domestic wastewater in violation of Chapter 

403.161(1)(a) and (b), F.S. and Rule 62-604.130(1), F.A.C. State Watch Office incident number 

2020-2363. This discharge was timely reported to the State Watch Office and to the 

Department in accordance with the public notification requirements of section 403.077, Florida 

Statutes. Respondent reported that the discharge was the result of a third party's utilization of 

the right-of-way for a conduit installation without adequately protecting the wastewater force 

main. Respondent reported that it was able to recover approximately 100,000 gallons impacted 

retained storm water. 

Having reached a resolution of the matter Respondent and the Department mutually 

agree and it is 

ORDERED: 

5. Respondent shall comply with the following corrective actions within the stated 

time periods: 

a) Complete all the force main replacement projects identified in Table 1 of 

Exhibit 1 by the corresponding completion dates listed. All projects shall be completed no 

later than December 20, 2023. 

b) Complete all the gravity sewer lining and replacement projects identified 

in Table 2 of Exhibit 1 by the corresponding completion dates listed. All projects shall be 

completed no later than December 20, 2023. 

c) Complete all the pump sti;ltion rehabilitation projects identified in Table 3 

of Exhibit 1 by the corresponding completion dates listed. All projects shall be completed no 

later than December 20, 2022. 

d) Complete all the current list of pump station rehabilitation projects 

identified in Table 4 of Exhibit 1 by the corresponding completion dates listed. All projects 

shall be completed no later than June 30, 2021. 

6. Every quarter after the effective date of this Order and continuing until all 

corrective actions have been completed, Respondent shall submit to the Department a written 

DW/CO March 2020 



DEP vs. Orange County Florida 
Consent Order, OGC No. 20-1194 
Page4 

report containing information about the status and progress of projects being completed under 

this Order, information about compliance or noncompliance with the applicable requirements 

of this Order, including construction requirements and effluent limitations, and any reasons 

for noncompliance. These reports shall also include a projection of the work Respondent will 

perform pursuant to this Order during the 12-month period which will follow the report. 

Respondent shall submit the reports to the Department within 30 days of the end of each 

quarter. 

7. Notwithstanding the time periods described in the paragraphs above, 

Respondent shall complete all corrective actions required by paragraphs 5(a) to (d) by 

December 20, 2023, regardless of any intervening events or alternative time frames imposed in 

this Order, other than those excused delays agreed to by the Department, as described in 

paragraph 22. 

8. Within 90 days of the effective date of this Order, Respondent shall submit a 

written estimate of the total cost of the corrective actions required by this Order to the 

Department. The written estimate shall identify the information the Respondent relied upon 